
 

 
Carleton Place Wastewater System 

Waterworks # 11000971 

 
Annual Report 

 
Prepared For: Town of Carleton Place 

Reporting Period of January 1st – December 31st 2023 
 

Issued: March 18, 2024 
 

Revision: 0 
 

Operating Authority: 
 

 
 
 

This report has been prepared to meet the requirements set out in: 
 

Document Document # Issue Date Issue Number 
Facility ECA 5001-7FZT4A October 3rd 2008 N/A 

ECA for Municipal Sewage Collection System 172-W601 June 2nd 2022 1 

  



Ontario Clean Water Agency – Carleton Place Wastewater System – 2023 Annual Report 

  
 

Table of Contents 

 Revision History .......................................................................................................... 1 

 Operations and Compliance Reliability Indices ............................................................ 1 

 Process Description ..................................................................................................... 1 

 Treatment Flows ......................................................................................................... 2 

4.1 Raw Flow (m³/d)........................................................................................................................ 2 

4.2 Effluent Flow (m³/d) .................................................................................................................. 3 

4.3 Imported Sewage ...................................................................................................................... 3 

4.4 Returned Centrate .................................................................................................................... 3 

 Influent Quality ........................................................................................................... 4 

5.1 5 Year Influent Trending ........................................................................................................... 4 

5.2 1 Year Influent Trend ................................................................................................................ 5 

 Effluent Quality ........................................................................................................... 5 

6.1 Effluent Quality Assurance and Control Measures Taken ........................................................ 6 

6.2 CBOD5 ....................................................................................................................................... 7 

6.3 Total Suspended Solids ............................................................................................................. 7 

6.4 Total Phosphorus ...................................................................................................................... 8 

6.5 Total Ammonia Nitrogen ........................................................................................................... 9 

6.6 pH .............................................................................................................................................. 9 

6.7 Acute Lethality ........................................................................................................................ 10 

 Operating Issues/Problems ....................................................................................... 10 

7.1 Effluent Quality Non-Compliance Summary ........................................................................... 10 

7.2 Summary of Abnormal Sewage Discharge Events .................................................................. 11 

7.3 Spills (Other than Sewage) ...................................................................................................... 11 

 Maintenance ............................................................................................................ 11 

8.1 Normal Maintenance and Repairs .......................................................................................... 11 

8.2 Emergency Maintenance and Repairs .................................................................................... 13 

8.3 Flow Meter Calibrations and Maintenance ............................................................................ 13 

 



Ontario Clean Water Agency – Carleton Place Wastewater System – 2023 Annual Report 

  
8.4 Authorized Alterations in Collection System .......................................................................... 13 

8.5 Notice of Modifications ........................................................................................................... 13 

 Sludge Generation .................................................................................................... 14 

9.1 Sludge Disposal Summary ....................................................................................................... 14 

9.2 Annual Comparison (m³/year) ................................................................................................ 14 

 Summary of Complaints ......................................................................................... 14 

 Collection System Highlights .................................................................................. 15 

Appendix A – PARS Report and Monitoring Data .............................................................. 16 

Appendix B - Biosolids Quality Report .............................................................................. 18 

Appendix C - Details of Abnormal Sewage Discharge Events ............................................. 20 

Event Details Summary ....................................................................................................................... 21 

Collection System Monitoring Data .................................................................................................... 21 

Appendix D - ECA Annual Report Requirements ............................................................... 22 
 
 
 
 
 
 



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 1 
 

 Revision History 

Date Rev# Revisions Revised By 

18-Mar-2024  0 Annual Report Issued Vanessa Greatrix 

 Operations and Compliance Reliability Indices 

Compliance Event Details 

Ministry of Environment Inspections No MECP Inspection during the reporting period 

Ministry of Labour Inspections One (1) MOL Inspection during the reporting period 

Non-Compliance No non-compliance events during the reporting period 

Community Complaints No community complaints during the reporting period 

Spills One (1) spill during the reporting period – See Appendix D for details 
of Abnormal Sewage Discharge Events 

Overflows No overflows during the reporting period 

Bypass No bypasses during the reporting period 

Diversion (if applicable) Two (2) diversions - Details in report 

 Process Description 

Carleton Place’s wastewater treatment systems consists of gravity fed separated sewers and twelve (12) 
sewage pumping stations (SPS): Highway 7 SPS, Bridge Street SPS, Carlgate SPS, Westview Heights SPS, 
Joseph Street SPS, Industrial Avenue SPS, Princess Street SPS, Findlay Ave SPS, Mississippi Quays SPS, 
Highgate SPS, Charles Street SPS, Bodnar SPS. Only the Westview SPS is equipped to overflow from its 
wet well. Of the twelve pumping stations, ten have backup power, and all pumping stations convey flow 
to the wastewater treatment facility located at 122 Patterson Crescent in Carleton Place, ON. 
 
Carleton Place’s Water Pollution Control Plant (WPCP) is a Class III conventional activated sludge plant 
with anaerobic digestion.  The process begins with preliminary treatment consisting of a mechanical bar 
screen with a backup manual screen and a vortex grit removal system. Primary treatment occurs in two 
(2) rectangular primary clarifiers equipped with scum and sludge removal. Three (3) ‘storm’ tanks are in 
place for the purpose of tempering the effects of high flows during wet weather events by diverting the 
flow from secondary treatment to be disinfected, however, with plant approaching rated capacity they 
are currently used as additional primary clarifiers.  For more details, see the Bypass, Overflow, Diversion 
section of this report. 
 



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 2 
 

Secondary treatment begins in the activated sludge process. There are three (3) aeration tanks, supplied 
with air by two (2) PD blowers and a turbo blower, and three (3) secondary clarifiers equipped with 
circular sludge rakes. Returned Activated Sludge (RAS) is pulled from the secondary clarifiers and 
returned to aeration. Waste Activated Sludge (WAS) is pumped from the secondary clarifiers to the 
primary clarifiers and is then wasted to the to the primary digester. WAS transfers and wasting pumps 
cycle automatically by a volume setpoint. The primary digester then overflows into the storage tank. 
Supernatant is decanted off the storage tank and returned before the primary clarifiers. There is a 
centrifuge on-site but due to the concentration of hydrogen sulphide in the process the centrifuge is not 
operational.  
 
Several chemicals are added to the process to support the biological activity. Sodium hydroxide is added 
pre-aeration to aid in alkalinity adjustments and to promote nitrification throughout the aerated phase 
of sewage treatment.  Polyaluminum Sulphate (PAS-8) is added for phosphorus removal post aeration, 
but pre-settling. Effluent from the secondary clarifiers is then disinfected by Ultra Violet Reactors (UV) 
prior to discharging to the Mississippi River.  
 
Sludge from the treatment process is co-thickened and stabilized in a two-stage digestion process 
consisting of a primary digester and sludge storage tank. Supernatant is decanted off the storage tank 
and returned before the primary clarifiers. There is a centrifuge on-site but due to hydrogen sulphide 
issues the centrifuge is not in operation. 
 
The Carleton Place WPCP is equipped with back-up power in the form of a 200 kW diesel generator.   

 Treatment Flows 

The annual average daily flow for 2023 was 6,470 m³/d, which represents 82% of the facility’s 7900 m³/d 
rated capacity. 

4.1 Raw Flow (m³/d) 

 
Note: Elevated flows above the rated capacity are directly related to snow melt and wet weather events. 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Rated Capacity 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900
Wet Weather 22000 22000 22000 22000 22000 22000 22000 22000 22000 22000 22000 22000
Average Daily Flow (m³/d) 8259 6453 6946 10815 8911 5001 5752 5592 4759 4581 4409 6122
Maximum Daily Flow (m³/d) 22534 10216 11301 24603 24773 5931 8260 7134 5638 5092 4756 9046

0

5000

10000

15000

20000

25000

30000



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 3 
 

4.2 Effluent Flow (m³/d) 

 

4.2.1 Annual Comparison (m³) 

 

4.3 Imported Sewage 

4.3.1 Septage Flow (m3/d) 

There was no septage accepted at this facility in 2023. 

4.4 Returned Centrate 
The centrifuge did not operate in 2023 at the Carleton Place WPCP. 
 
 
 

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Limit 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900 7900
Average Daily Flow (m³/d) 8259 6453 6946 10815 8911 5001 5752 5592 4759 4581 4409 6122
Maximum Daily Flow (m³/d) 22534 10216 11301 24603 24773 5931 8260 7134 5638 5092 4756 9046

0

5000

10000

15000

20000

25000

30000

2015 2016 2017 2018 2019 2020 2021 2022 2023
Total Annual Flow 1719679 1946630 2679166 2251721 2233572 2244260 2089051 2053923 2361255

0

500000

1000000

1500000

2000000

2500000

3000000



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 4 
 

 Influent Quality 

Current year minimum, maximum and averages are available in Appendix A – Performance Assessment 
Report. 

5.1 5 Year Influent Trending 
Five (5) year average trends from 2019-2023 for raw sewage quality are graphed below. 
 
CBOD5 

 
 
Total Suspended Solids 

 
 
Total Phosphorus 

 
 

0

50

100

150

200

0

1000

2000

3000

4000

5000

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 5 
 

5.2 1 Year Influent Trend 
Total Ammonia Nitrogen 

 
 
pH 

 

 Effluent Quality 

In 2023, the monthly average concentrations of the carbonaceous biochemical oxygen demand (CBOD5) 
remained below the effluent objectives and limits outlined in the facility’s ECA throughout the year. In 
addition, the effluent pH remained within the limits and objectives.  The monthly average 
concentrations of the total phosphorus (TP) remained under the facility’s ECA objective and effluent 
limit. The monthly average concentrations of the total ammonia nitrogen (TAN) remained below the 
facility’s ECA objective and limit.  The monthly average concentrations of the total suspended solids 
(TSS) exceeded the effluent objectives in January, April and May due to high flows, snow melt, and 
infiltration. However, TSS limits were not exceeded at any point throughout the reporting period.  The 
geometric mean density of E. Coli in the effluent exceeded the ECA objective in January, April, May and 
December. 
 
The Federal Government also regulates the effluent flow, the monthly average CBOD5 and total 
suspended solids in the effluent under the Federal Fisheries Act.  The results are submitted to 
Environment and Climate Change Canada’s effluent regulatory reporting information system, under 
wastewater systems effluent regulations (WSER) on a quarterly basis. 
 
Effluent results from the Carleton Place wastewater treatment facility for 2023 are tabulated in 
Appendix A of this report. 
 
 
 

0

10

20

30

40

0.00

2.00

4.00

6.00

8.00

10.00



Carleton Place Wastewater System – 2023 Annual Report Rev.0 Issued: 18-Mar-2024 P a g e  | 6 
 

6.1 Effluent Quality Assurance and Control Measures Taken 
This system is part of OCWA’s Mississippi Cluster.  The cluster is supported by the Eastern Regional Hub, 
and corporate resources. Operational Services are delivered by OCWA staff that live and work in the 
community.  The systems are operated to meet compliance with applicable regulations. The system has 
comprehensive manuals detailing operations, maintenance, instrumentation, and emergency 
procedures. All procedures are treated as active documents and are updated as required.  These 
documents are also part of OCWA’s Quality & Environmental Management System. 
 
The process is reviewed and maintained by certified operators.  These operator’s complete in-house 
rounds and testing to monitor the process.  All Sampling and analysis follow approved methods and 
protocols for sampling, analysis and recording as specified in the Ministry’s Procedure F-10-1, 
“Procedures for Sampling and Analysis Requirements for Municipal and Private Sewage Treatment 
Works”, the Ministry’s publication, “Protocol for the Sampling and Analysis of Industrial/Municipal 
Wastewater” and the publication, “Standard Methods for the Examination of Water and Wastewater”.   
 
All final effluent samples collected during the reporting period to meet legislated sampling requirements 
are submitted to Caduceon Labs for analysis, with the exception of disinfection residuals and 
temperature.  Caduceon Labs has been deemed accredited by the Canadian Association for Laboratory 
Accreditation (CALA), meeting strict provincial guidelines including an extensive quality 
assurance/quality control program.  By choosing this laboratory, the Ontario Clean Water Agency is 
ensuring appropriate control measures are undertaken during sample analysis.  The disinfection 
residuals and temperature parameters are analyzed in the field at the time of sample collection by 
certified operators, to ensure accuracy and precision of the results obtained.  
 
OCWA uses several computer systems which include: 